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Company Name

DONG GUAN CHEMERLON PLASTICS CO.,LTD

shown on Report

b LS ¢
Address

IR R SETTYD AT K BRI 25 5
25 PEARL ROAD XITAILONG DISTRICT SHATIAN TOWN DONGGUAN
GUANGDONG

PAF TR 24 A B d 5 . B R 3 1R B R R

The following sample(s) and sample information was/were submitted and identified by/on the behalf

of the applicant
Sample Name Plastic particles
P D2017, D2515, D730, FR865, FR865C, FR865CGL, FR865A, FR865B, 3016,
3016GL, 3016GLNW, 3016CGL, 3016ZH, 3016DL, 3040, 3020, D302U, D303U,
D305U, 3106, D570, D580, D555, D535, 1019, 1035, 1065, 1001, H6500, 5983X, \%’
1100, 1001G10, 1001G20, 3001G10, 3001G20, C395, H988 MIXTURE ‘\%\
Part No. D2017, D2515, D730, FR865, FR865C, FR865CGL, FR865A, FR865B, 3016, ‘§§
3016GL, 3016GLNW, 3016CGL, 3016ZH, 3016DL, 3040, 3020, D302U, D303U, % =
D305U, 3106, D570, D580, D555, D535, 1019, 1035, 1065, 1001, H6500, 5983X, i‘i’%
1100, 1001G10, 1001G20, 3001G10, 3001G20, C395, H988 MIXTURE g?( <
e e 2023.08.16 ket
Sample Received Date Aug. 16, 2023
=L R/ UNEE ] 2023.08.16-2023.08.18
Testing Period Aug. 16,2023 to Aug. 18,2023
REIESR A2 FIER, XTI RE M A (Pb), 4% (Cd), 7k (He), 7S
B (Cr(VI)), ZiRECH (PBBs), iR 4k (PBDEs), <BZK — HIFLMNE (DBP,
BBP, DEHP, DIBP) HEAT iR .
Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl
Ethers (PBDEs), Phthalates (DBP, BBP, DEHP, DIBP) in the submitted sample(s).
R 4R R I 2 5 WS IR

Test Method/Test Result(s)

6788-333

Please refer to the following page(s).

Date 2023.08.18

No. R677507076
T AR IR 5% DR S A T AR A X A S A AR
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iﬁMﬁEEﬁ% Test Method
. TG MY 28
BT H BT LS
Test Item(s) Test Method Equipment(s)
B IEC 62321-5:2013 ICP-OES
Lead (Pb)
) IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
K 1IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
N IEC 62321-7-2:2017H1/8XIEC

Hexavalent Chromium (Cr(VI))

62321-5: 2013 MR SR & &

1IEC 62321-7-2:2017 and/or determination of

Total Chromium by IEC 62321-5:2013

UV-Vis/ICP-OES

Phthalates (DBP, BBP, DEHP, DIBP)

Z IR IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
2R KTk IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
SRR H R T IEC 62321-8:2017 GC-MS
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45 3R Test Result(s)
5 453 Result .
J3RIAE Tested Item(s) a i iR R MDL
Y Lead (Pb) N.D. 2 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg
7K Mercury (Hg) N.D. 2 mg/kg
7N 8% Hexavalent Chromium (Cr(VI)) N.D. 8 mg/kg
5 453 Result .
PRI H Tested Item(s) = 01 JriEAE H PR MDL
ZIREXZE Polybrominated Biphenyls (PBBs)
—{REXZK Monobromobiphenyl N.D. 5 mg/kg
T {RIEZK Dibromobiphenyl N.D. 5 mg/kg
= VREXR Tribromobiphenyl N.D. 5 mg/kg
VUIREXZK Tetrabromobiphenyl N.D. 5 mg/kg
TLIRBEZ Pentabromobiphenyl N.D. 5 mg/k:

pheny g/Kg
INIREXZR Hexabromobiphenyl N.D. 5 mg/kg
L RIBEZKE Heptabromobiphenyl N.D. 5 mg/k

P pheny. g/Kg

JUIRIBEZ Octabromobiphenyl N.D. 5 mg/k

pheny grkg
FLIREEZE Nonabromobiphenyl N.D. 5 mg/k

pheny gkg
+RIBE 2K Decabromobiphenyl N.D. 5 mg/k:

pheny g/Kg
. %% Result .
AT H Tested Item(s) 01 J5 A H PR MDL
% 1] —ZEB Polybrominated Diphenyl Ethers (PBDEs)
— R IR Monobromodiphenyl ether N.D. 5 mg/kg
¥R 2K Dibromodiphenyl ether N.D. 5 mg/kg
— R — 2Kk Tribromodiphenyl ether N.D. 5 mg/kg
VU PR — 2Kk Tetrabromodiphenyl ether N.D. 5 mg/kg
F19R — 2Kk Pentabromodiphenyl ether N.D. 5 mg/kg
75N 7Kk Hexabromodiphenyl ether N.D. 5 mg/kg
¥R — KMk Heptabromodiphenyl ether N.D. 5 mg/kg
J\IR — 2Kk Octabromodiphenyl ether N.D. 5 mg/kg
LR —ZK % Nonabromodiphenyl ether N.D. 5 mg/kg
R — 2Kk Decabromodiphenyl ether N.D. 5 mg/kg
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R 455 Test Result(s)
{ﬂlﬂﬁiﬁ H Tested Item(s) é"p'?%o;esult f{%ﬁtﬂ FR MDL
4B 2% — FHERTE Phthalates (DBP, BBP, DEHP, DIBP)
4B — H R — T fig Dibutyl phthalate N.D. 50 mg/kg
(DBP)
CAS#:84-74-2
AR~ HR T 2 C 2K Butyl benzyl N.D. 50 mg/kg
phthalate (BBP)
CAS#:85-68-7
AR —HR — (2-2.3%) Ol Di- N.D. 50 mg/kg
(2-ethylhexyl) phthalate (DEHP)
CAS#:117-81-7
ARR Z HR — 5 T li5 Diisobutyl N.D. 50 mg/kg
phthalate (DIBP)
CAS#:84-69-5
i/ %Bﬁ[%ﬁSample/Part Description
FE  CTIFESID ik
No. CTI Sample ID Description
1 001 TR, FEYIRK B R R
Mixed test, transparent and beige white plastic grains
EIE: XTI, 8, RZEREHEETEE.

IRIEE I ER, WHEEETREAIR, WHRERAMURIB WA & AT —Fh

B—MREEE,

Remark:

Hotline:400-6788-33

(9%

-N.D. =R ChFIriEk i R)
-mg/kg =ppm= H 532 —

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-As specified by client, the test was conducted by mixing several samples together.
The result(s) shown on this report may be different from the content of any

homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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ﬁﬁ!ﬂﬁﬂ Test Process

1. #i(Pb), #(Cd), % (Cr)
Lead (Pb), Cadmium (Cd), Chromium (Cr)

FRERRTESEN I 3k ) e =
Weigh sample and place it :> Add digestion reagent :>

in a vessel

Digest the sample

N T 470040 N/

FA AR AL R 7
E;J 7’3:;?1&]. If% — B i
ICP-OES e Ty Ashing -
o 45 B HETK E & Alkali Fusion/ Residue it i
A_nalyzé d by {1 Make up with Acid Dissolution <: _ .
ICP-OES deionized water — Filtration
VB
Solution
2. 7K (Hg)
Mercury (Hg)
wer FRLRE T AR I .75 : AR
c1gh sample anc place i — Add digestion reagent Digest the sample
in a vessel
FH Bl /R & 1 7
EALE (— BRI
i ICP-OES J B K R 2 Alkali Fusion/ Residue o
ST <:| Make up with Acid Dissolution i g
Analyzed by ioni Filtration
ICP-OES deionized water o
"
Solution
3. & (Cr (VD)
Hexavalent Chromium (Cr(VI))
TR R T ARA ot
Weigh sample and place it — m )?\ i ﬁﬁﬁt” J — 1F 8 o
in a vessel Add digestion reagent Digest the sample
AR AR VBV pH {E AE, BLiE
. K Adjust the pH value {—
] —
Add test solution of the solution Cool and filter
VB pH A HEBTICGER il UV-Vis 4H 7
Adjust the pH value Make up with — -
of the solution deionized water Analyzed by UV-Vis
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4. ZVER (PBBs), 2R %Rk (PBDEs)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDEs)

RERFA T EEF R LA FIZEH R A ET
Weigh sample and place — Extracted with —" Concentrate the extract
it in a thimble organic solvent
F GC-MS 417 A HLIE 75 F BTN EFERN
(—] Make up with K—] Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask
5. 4P _FIFERES (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)
WEFMRTEETS FA LA TR R XL
Weigh sample and place —" Extracted with —" Concentrate the extract
it in a thimble organic solvent
F GCMS 447 FEALE RS SRS AR
(—] Make up with K Transfer the extract into a

Analyzed by GC-MS . ,
organic solvent volumetric flask
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Photo(s) of the sample(s)
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74 B Statement:

Lo KRS e NS 7 <R Rk e R oA
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. REIRSR AT AR HAE . B RERE E H HEE IR AL, IR RO B SR T, CTORAZSER:
Hfk;
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR R A5 SO SZ A A7 T
The result(s) shown in this report refer(s) only to the sample(s) tested,;

4. RACTIRTHFE, AR EHAMR S
Without written approval of CTI, this report can’t be reproduced except in full;

5. IREIIR S PRI AR S RN ER E R, LSO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

***?Iﬁi%%;ﬁ***

*** End of report ***
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